A

" Form 3160-5 °

x

‘ FORM APPROVED
August 2007) : UNITED STATES 3 )
st | DEPARTMENT OF THE INTERIOR 0CD Artest OME MO oL
BUREAU OF LAND MANAGEMENT T - - —
. . Lease Serial No.
SUNDRY NOTICES AND REPORTS ON WELLS NMLC0294268
. Do not use this form for proposals to drill or to re-enter an T T Ao o Tie N
abandoned well. Use form 3160-3 (APD) for such proposals. - A indian, Allotiee or fribe Mame
SUBMIT IN TRIPLICATE - Other instructions on reverse side. 7. If Unit or CA/Agréement, Name and/or No.
1. Type of Well ] : . 8. Well Name and No. '
0 Oil Well [ Gas Well (@ Other:  INJECTION CROW/ FEDERAL SWD 1
2. Name of Operator Contact: SORINA FLORES 9. API Well No. )
APACHE CORPORATION E-Mait: sorina.flores@apachecorp.com 30-015-42469-00-X1
3a. Address -| 3b. Phone No. (include area code) *10. Field and Pool, or Exploratory
303 VETERANS AIRPARK LANE SUITE 3000 Ph: 432-818-1167 SALT WATER DISPOSAL (SWD)

- MIDLAND, TX -79705

4. Location of Well  (Footage, Sec., T., R., M., or Survey Description)

Sec 9 T17S8 R31E NENE 890FNL 625FEL
32.853792 N Lat, 103.867630 W Lon

11. County or Parish, and State

EDDY COUNTY, NM

12. CHECK APPROPRIATE BOX(ES) TO INDICATE NATURE OF NOTICE, R’EPORT,- OR OTHER DATA

TYPE OF SUBMISSION : ) TYPE.OF ACTION
0O Acidize 3 Deepen [J Production (Start/Resume) [ Water Shut-Off
B TR (3 Alter Casing " [ Fracture Treat .|:| Reclamation 1 Well Integrity
& Subsequent Report (O Casing Repair , - O New Construction [ Recomplete i) Other _
{3 Final Abandonment Notice | O Change Plans [ Plug and Abandon {0 Temporarily Abandon I()?gange to Original A
3 Convert to, Injection (| ] PlutT Back O Water Disposal

13. Describe Proposed or Completed Operation (clearly state all pertinent details, including estimated starting date of any proposed work and approxumle duration thereof.
If the proposal isto deepen directionally or recomplete horizontally, give subsurface locations and measured and true vertical depths of all pertinent markers and zones.
Attach the Bond under which the work will be performed or provide the Bond No. on file with BLM/BIA. Required subsequent reports shall be filed within 30 days
following completion of the involved operations. If the operation results in a multiple complenon or recompletion in a new interval, a Form 3160-4 shall be filed once
testing has been completed. Final Abandonment Notices shall be filed only after all requirements, including reclamation, have been completed, and the operator has

determined that the site is ready for final inspection.)

BLM-CO-1463 NATIONWI DE / NMB000736

Apache proposes. to drill the Crow Federal SWD #1 (30-015-42469)with Pioneer #28 which will be usmg

a flex hose. Specs certificate & chart for flex hose are attached.

NM OIL CONSERVATION
" ARTESIA DISTRICT

AUG G 8 204 | P;\‘?‘

\ | ~ RECEIVED QO

14. T hereby certify that the foregoing is true and correct.

Electrohic Submission #254167 venfleL by the BLM Well Information System

For APACHE CORPORATJON, sent to the Carisbad

Committed to AFMSS for processing by JEN \IIFEH MASON on 08/06/2014 (1 4JAMO361SE)
Name (Printed/Typed)  SORINA FLORES Tile  SUBMITTING CONTACT

Signature + (Electronic Submission) Date  (07/22/2014

THIS SPACE FOR FEDERAL OR STATE OFFICE USE/
/ AUG 6 " '”"?’ ,
_ApprovedBy_ o . o _ Title ' ‘//j
Y 4
Conditions of approval, if any, are attached. Approval of this.notice.does not warrant or o !,,{“ g e ) ,] _,’f*/'
certify that the applicant holds legal or equitable title to those rights in the subject lease o 4 “\ NT

which would entitle the applicant to conduct operations thereon. Office ’ /

CRLSBAD FIELD BFFICE

Title 18 U.S.C. Section 1001 and Title 43 U.S.C. Section 1212, make it a crime for any person knowingly and w%ly to make to any depaﬁlem or agency of the United

States any false, fictitious or fraudulem statements or representations as to any matter within its jurisdiction,

7

. » BLM REVISED ** BLM.REVISED ** BLM REVISED ** BLM REVISED ** BVLM REVISED **



GATES E &S NORTH AMERICA, INC

- DU-TEX
134 44TH STREET

CORPUS CHRISTL, TEXAS 78405

PHONE: 361-887-9807
FAX: 361-887-0812

EMAIL: crpe&s@gates.

oy

com

WEB; www.gates.com

5K GHOKE & KILL ASSEMBLY PRESSURE: TEST CERTIFICATE

Custoiier :
Customer Ref.

Invoice No. :

Product Description: r

End Fitting 1 ¢
Gatles Part No. :
Working Pressure :

AUSTIN DISTRIBUTING.

PENDING

202462

Test Date:

7/12/2014

" Hose-Serial No.:

D-071214:2

Created By:

JERRY REYNGLDS

FD3.030:0€K4.1/165KFLGE/E

4 1/16 in. 5K'FLG

PENDING

5,000 PST

End Fitting 2+ -

41716 in. SK'FLG

Assembly Code .

1333130123130-071214-2

Test Pressure :

7,500 PSI

Gates E & S North America, Inc. certifies that the following hose assembly has been tested to the
Gates Qilfield Roughneck Agreement/Specification requirements and passed the 15 minute
hydrostatic test per API Spec 7K/Q1, Fifth Edition, June 2010, Test pressure 9.6:7 and per Table 9
to 7,500 psi in accordance with this product number. Hose burst pressure 9.6.7.2 exceeds the

minimum of 2.5 times the working pressure per Table 9.

Quality Mana‘jér .
Date :
Signature :

QUALITY

,/7/17{;_014

Technical Supervisor :

PRODUCTION

Date @

Signature :

= e

Form PTC - 01 Rev.0 2




Gates E&S North America
- 134 -44thst.
CORPUS CHRISTI, TEXAS 78405
PHONE : (361) 887-9807
FAX: {361)887-0812
- TiniCantu@gates.com °

'CERTIFICATE OF CONFORMANCE

This'is to verify that all Parts and/or Materials included in this shipment have
been ‘manufactured and/or processed in Conformance with applicable drawings
and specifications, and that Records.of Required Tests.are onfile and subject to-
examination. The following items were assembled at Gates E &S, Inc. {(formerly

“Dutex, Inc.), facilities in Corpus Chiristi, TX, USA. This hose assembly was
designed and manufactured to meet all the requirerments of APY Spec 7K.

CUSTOMER: AUSTIN DISTRIBUTING
CUSTOMERS P.Q.#: PENDING -
PART DESCRIPTION: FD3.030.0CK4:1/165KFLGE/E ~
SALES ORDER #: 202462
QUANTITY: 1 ‘
SERIAL #: D-071214-2

DATE: 7/12/2014




" MTR DATA BOOK

CUSTOMER: AUSTIN DISTRIBUTING
DATE: 7/14/2014

Purchase Order: PENDING
Sales Order #: 202462

Product Desctiption: FD3.030.0CK4.1/165KFLGE/E

Hose S/N: D-071214-2.

CONTENTS INCLUDED
1 GNICO FITTINGS
' . 14-081-1 INSERT STEM
14-084-2 INSERT HEAD
13-430-2 FERRULE
2 EDWARDS FABRICATION LIFT EYE CLAMPS
15949, 15781 Individual Test Certificates for Each Clamp
3 4 1/16 5K FLANGES
V01112 Heat Numbers
4  WELDING SPECIFICATIONS
Certification and Procedure for welding
5  NDE RESULTS ,
202307 Ultrasonic Test Results and imaging
6 TEST CHART
Chart Recording of Hydrostatic Test
7  TEST CERTIFICATE
Document Product Details & Positive Results of Hydrostatic Testing
8  CERTIFICATE OF CONFORMANCE
A Declaration of the conformity with the type approval
9 IMAGES
Images of the product prior to shipping.
10  PACKING LIST

Details of Shipping Contents, Dimensions and Weights




Z

oy

PACKING LIST

Gates E&S North America
134 - 44th St.

CORPUS CHRISTI, TEXAS 78405

PHONE : (361) 887-9807

FAX:  (361)887-0812
CUSTOMER. : AUSTIN DISTRIBUTING
PURCHASE ORDER # : PENDING
DATE : 7/14/2014
SALES ORDER #: 202462
SOLD TO: AUSTIN DISTRIBUTING
0
0
. 0
SHIPTO: O
0
0
0
PACKAGING: HOT SHOT
PRODUCT DESCRIPTION: .
_ - ‘ END SAFETY -
ITEM QrY "DESCRIPTION ID LENGTH WORKING TEST e CLAMPS |
. ' | ) CONNECTION LIFT-EYES:
: FD3.030.0CK4.1/{ . . 4 1/16 in. 5K
1 1 L65KFLGE/E 3in. 30 ft. 5,000 PSI 7,500 PSI FLG E/E 0
CRATE DIMENSIONS:
COMMENTS: HOSE WEIGHT: CRATE WEIGHT:
TOTAL WEIGHT:
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Customer Order No:

INE.
1501 FM 1489 SOUTH

P. 0. BOX 1237
BROOKSHIRE TX 77423

\‘dx.,oe'\—-w

Scot Order No:

Material Test Report
R AUEAN Gt~ 5

S£52.3

2014-081 710848.01
GEORGE MYER COMPANY Material Suppier: 640.00
PO BOX 230014 Part Number: .
Scot Rec. No: 10146868
HOUSTON TX 77223
Heat Number: 9508155 Grade:

Dimensions:3 125" op 2.490" TD X 14.25"¢C

" Scot Spec: MS-1545

ASTM Spec:  AS513

Other Spec:

Descripion: ERW * DOM * Stress Relieve Annealed * Low Carbon, High Manganese Mechanical

3

Avg

The reported analysis and test results are certified to be the same as furnished to us by our éupplier.

All-tecords and test repoits covering the above materials are on file at Scot Industries and may be
exymined by your personnel or by any agent authorized by you.

Tubing

Chemical Analysis c . Mn P s i si Cu Ni Cr Mo sn Al v

0.15 1.42 0.012 0.004 0.17 0.03 0.01 0.03 0.01 |<0.01 0.036 0.006
Cb Ti 8 ca N .

0.002 | 0.002 0.0001) 0.002 | 0.0058

Mechanical Test Results

Yield Strength:(PS1) [Tensile Strength:(PSl) | Elongation: (%} in 2" G.L ROA:{%) Hardness
84300 93500 21 94 (HRB)
Charpy impact Energy Eddy Current
Energy { } Shear Area (%)
Temp 1 2 3 Avg 1 2

‘Z"C,<$fgy’/4/457éb o

“ Quality Assurance
03/21/14




K3 N
Banteler Stoel/Tubo GmbH
Poatfach 13 40

BEMTELERY

33043 Padarborn - Z/_ o - K g
Deutschland - M - - ,
Tel.: +49:5254.81.0 Fax:. +49.5254.13666 kc% - q(’ku 4 Y ‘-‘Y(‘;‘{’ngz ( Steel/Tube
ABNAHMEPRUFZEUGNIS EN 10204-3.1 Dokument-Nr.: 65-785897/001/P Praf-Nr.: | Blaw 1/ 5
IRISPECTION CERTIFICATE EN:-10204-3.1 Documant No.: Inspaction No.: Page:
CERTIFICAT DE RECEPTION EN 10204-3.1 No. du document: No. du certificat: _ Page:
EN.10204:2005-01 ) Kunden-Bestell-Nr.: 46001411/ )P 15238 Hersteller: Warmrohrwerk Dingiakan

Bemicler StoatiTubt GmbH - Postfech 3340 - 33642 Poadorborn - Goutsehlans Purchase Order Wo.: Menufacturer: IDIN EN1SC 9301, 1S0/TS- 16949 CEATIFIED 8Y TUEY NORD CERT)

JP Stasl ) No. de commande du client: Producteur: IPED 97/23/2C CERTIFED BY TUEV NORD SYSTEMS]

a8

6811 FM #382 Road Senteler Auftrags-Nr.: 1581671 Herstelierzeichen: v

BROOKSHIRE TX 77423 Bentoler Qvdor Ro.: Menufecturer's brand:

USA No. de commande Banteler: Marque du producteur:

Varsandanzeigen-Nr.: 6525646 Stempel des Abnahmebsaufusgten: WA

Dispatch Note No.:
No. d'avis d"axpédition:

Produkt: NAHTLOSE STAHLROHRE
Product: SEAMLESS STEEL TUBES
Produit:  TUBES D' ACIER SANS:SCUDURE

Stamp of ths inspection ropresontstive:
Poincon du contr8leur:

Stehlerschmelzungsverfshren:  ELEKTROSTAHL
Stoelmaking process: ELECTRIC FURNACE
Procsds d’élaboration de V'acier: FOUR ELECTRIQUE

Lieferbadingungen:
Tarms of dellvery;
Conditions de livraison:

JP STEEL 4130.rev.2 dated 17.01.2013, ASTM-A 519-2006, Hot finished, ANSI/NACE MRO175/S0 15156-1
2009, ANSI/NACE MRO175/1S0 15156-2: 2002

MaBe - Toleranzen:
Dimanslons-telerances:
Dimengions-tolfsances:

JP STEEL 4130 rev. 2

Stahisorte: GRADE 4130

Steal grada:

Nuance d'scier: -
Lieferzustand; QT

Dafivery condition:

Etat do Hivraison:

Produktkennzegichnung:
Frodust morking: '

Marquage du produit;

PKE: BENTELER BENTELER SIGN DIMENSIONS GRADE 4130 46001411 / JP 15238 ASTM-A 519,
MRO175/ISO 15156-1, MR0O175/ISO15156-2 WA

AEZ & Amtintenbesshvitung, Erching ink masking, Grovure dfencro . FK = Forbkennzeizhmeng, colour marking, meicuoge oer couleur . FS = Farbichaticalenmm, paint mencilling, mompuoge 027 peinturg | FSD = Fesbsuehitracker, Colour ict primer, Imprimeste 3 jm d'encro de
coutesr . L - Lascrkennzeichiung, Laser marking, Moiquage tnsor . PRE - Eukorienkennzaichaung, 100 marking, Marquage s ¢iguette . PS ~ Prigestempel, dis ctomp, marquags po: polngonnage . TS = Timensirohikennz ciehanng, Ink jot eproy morking, imprmante 8

denzip .



2
Benteler SteotTube GmbH
Postfach. 13 40
33042 Paderboin .

BEMTELERY

Dautschiand .o
Tel:: +49.5254.81-0 Fax: +49,5254.13666 . Steel/Tube
ABNAHMEPRUFZEUGNIS EN 10204-3.1 Dokument-Nr.: 65-785897/001/P Praf-Nr.: Blstt: 2/
INSPECTION CERTIFICATE EN 70204-3.1 Document Ro.: ’ Inspaction No.: Pegea:
CERTIFICAT DE RECEPTION EN 10204-2.3 No. du document: No; du certificat: Page:
Pos, Stuck MaRe Lange . Gewicht  Schmelzen-Nr. Prufdruck Rohr-Nr.-Gruppe Vielfachiangen
feamn pMumbar  Dimonstons Length Weight Heat Mo. Tast pressure Tube numbsr group Bfluitinie longths

Poste Nombre Dimensions ) -Longueur . Poids No. de coulds Prassion d'épreuve  Série de no. des tubgs Longueurs multiples
’ feet . fest Ibs /"\ ‘
0001 19 4.500° O.D. # 0.531" WT 446,75 10007 579334 é
17 FT - 24 FT o : /
0001 7 4.500" O0.D., * (.S531°% 162,43 3668 580460 &
17 FT - 24 FT '
Schme_lzenanalyse { 9%} / Heat analysts [9%] / Analyse sur-coulbe (%6}
Pos. Schmelzen-Nr. C S RN P S - CR RO Ml
fitomy Hsat No.
Poste  No. de coulda ) .
0001 579334 0,310 0,240 0,53 G, 008 0,003 0,87 0,17 0,09
0Q¢1l 5804640 0,310 0,240 0,54

Prufergebnisse / Tost resuits / Résultats des essais

0,005 ‘0,002 0,91 0,17 ¢,11

Die Rohre wurden zerstorungsfrei gepriofit:

The tubes are non destructive tosted:
Les tubas ont passé un essal non destructil:

UT-longitudinal imperfections: acc. to APi 5CT, SR 2; UT-long. Test method: scc. to
ASTM-E 213; Outside notch depth: 5,0 %; Inside notch depth: 5,0 %; UT-transv.
imperfections: acc. to APl 5CT, SR2; acc. to ASTM-E 213; Outside notch depth: 5,0
%; Inside notch depth: 5,0 %; UT-lamination detaction: acc. to EN 10246-14, table

1; UZ2; over the entire tube length; Notch length: 6,00 mm; Notch width: 8,00 mm;
T/4 < defect depth inside < T/2, max. 10 mm; Geametric inspection: with ultrasonic;
wall thickness ‘

PASSED

Augensichtkontrolle:
Visuai inspection:
Examen visuel:

MaBkontrolla:
Dimonsions examination:
Vérification des dimensions:

Materialverwechslungspriifung: PASSED
fBeatorial conformity tost: .
Vérification. de la.nuance:

PASSED

Ergebnisse der mechanischen Priifung / Resufts of mechanicas tosting / Résultats des essais.mécaniques =

Die Probennahme erfolgte an Vielfachidngen.
The sampling was carvied out on muliiple lengths.
" L'echsntillonage eteit reslise sux-longueurs multiples.



3
Bomtsler Steol/Tube GmbH

16,900

Postisch1340 BEMTELER Y
33043 Padarborn S E“ Elre
© Dautschlend . .
Tel.: +49,5264.81-0 Fax: +49:5254.13666 _ Steel{Tube
ABNAHMEPRUFZEUGNIS EN 10204-3. 1 Dokument-Nr.: 65-785897/001/P Prist-Nr.: Blem: 3/ 5
{NSPECTIOR CERTIFICATE EN '$0204-3:1 Document No:: o inspaction Na.: Pago:
CERTIFICAT DE RECEFTION EN.10204-3.1 ‘No. du document; No: du certificat: Page:
Zugversuch-léngs Streifenprobe / Tensile test longhudinal Suip test spocimen /.Eéis'el de traction longitudinele Bende decoupse sur tubs
Pos. Proben-r. Schmelzen-Nr.  Probenabmessung  Streckgrenze  Zugfestigkait Dehinung Einschnirung
ftem Specimen Mo. Heat'No:. Specimen dimansions Yield strength Tengile strongth Elorgetion Araa reduction
Poste No. de I"éprouvette  No. da coulée Dimensions-de Péprouv: Limita élastique Résistance & ia. traction Atlongement Cogtficient de striction
Anforderungsn Rp 0,2 % "Rm A2™ 1. Formel
Re_v.;uirerﬂsms mm KSt KSi 3 1. Formula
Exigences _ 80-985 1. fFormule
. 0001 Q00001 579334 25,40 X 13,80 89 106 36,00
001 . 0000{31 580460 - 25,40 X 14,00 87 106 36,00
Hértaprﬁfung / Herdness test / Essai de durerd’
Pos, Probaen-Nr. - Schmelzen-Nr.  Harte
- Gtem Spscimen No. Host No. Hardnass
Poste No. de I'éprouv.  No. de coulée Dureté ) »
Aniorderungen HRC HB MV HRB HBW
Reqx}iramem
Exigances : MAX 22,0
0001 = 000001 579334 018
0001 000001 580460 019
Kerbschiagbisgeversuch 'Notched bar impact test / Essai de fiexion par choc {résilience) [1 CHARPY _V]
Pos. Proban-Nr, Schmelzen-Nr. Probenabmessung Probeniage Priaftemperatur  Kerbschlagarbeit - Kerbschiagzéhigkeit  Verf.-Bruchanteil
ftam  Specimen Mo, Heat No. Specimen dimsnsions Speciman position Test temparature Absorbed enorgy impact strangth Sheer fracture
Poste  No. da I'éprouv. No. de coulde Dimsnsions de 'éprouvette Position de I'dprouvatte Température d'esssi  Energie absorbée Résistance au choc Rupture ductile
Anforderungen Lange Breite Hohe langs (L} einzel  ‘mittel ginzel  mitte! einzel mittel
Rogquiremonts Length  Width  Helgin ongitudinal (L) single average singto- average singte sverage
Exigences Longueur Largeur  Hauteur longitudinal (L} individuelie moysnne  individuelie moyenne individugile moyenne
’ quer (3} GRAD
mm mm mm transvarsel {Q} °C J o Jlem? Jfem? % %
55 10,00 10,00 aransversal (Q) -30 MIN 027 MIN 034
0001 000001 579334 55 10,00 10,00 L ~-30 - 181
. 1¢,000 10,00 167 :
10,00 174 1174



,
Bantolor Steol/Tube GmbH ‘ ) _
Pastsch 1520 | BENTELER Y

Deutschiand .

Tel.: +49.5254.81-0 Fex: +49.5254.13666 . SteeliTube
ABNAHMEPRUFZEUGNIS EN 10204-3.1 - Dokument:Nr.: 65-785887/001/P Prif-Nr.: , Blat: 4/ 5
INSPECTION CERTIFICATE EN 10204-3.1 Document Mo - inspection ,.\{o., Page:
CERTIFICAT DE RECEPTION EN 10204-3.1 No. du documant: : No. du certificat: Pags:
Kerbschlagbiegeversuch Rotchsd bar impact tost / Essai de fiaxion per choc [résllience) [1 CHARPY._V]
Pos. Proben-Nr. Schmelzen-Nr. Probenabmessung Probenlage Prifitemperatur ~ Kerbschlagarbeit  Kerbschiagzéhigkeit  Verf.-Bruchanteil
ltem  Specimen fo. Heat No. Specimen dimensions Specimon pasition . Test temparsature Absorbed energy Impact strength Shear fracturo
Poste No. de l'éprouv. No. de coulde . Dimensions de I'éprouvette Position de I'dprouvette  Tempdrature d'esssi  Energia absorbée Résistance gu choe Rupture ductile
Anforderungen Lange Breite Hohe fangs (L) ainzel  mitts! einzel  mittel einzel mittel
Raguiremsnts Length  Wiidth Height longhudinat (L} ) singte average singls avaragy single avorage
Exigances Longuaur Largeur Hauteur longitudinat (L3 - individuelle moyenne  individuslle moyenne individuelle moyenne
quer {Q) GRAD
mm mm mm transversal Q) °C J J Jiem? Jfem® % %
55 10.00 10,00 -transversal (Q} -30 MIND27 MINO24
0001 000001 580460 55 10,00 10,00 L -30 182 ‘
' : 10,00 10,00 -7 178
10,00 10,00 ) ‘ i91 184
Kerbschlagbiageversuch. Motched bar Impact teut / Essai de flaxion par chac (résitiencel {2 CHARPY_V]
Pos. Proben-Nr. Schmeizen-Nr. Probenabmessung Probenlage Priftemperatur  Kerbschlagarbeit  Kerbschiagzahigkeit  Verf.-Bruchanteil
ftom  Spocimen Blo. Heat Mo. Specimon dimsensions Specimsn position Test tomporature Absorbad anergy Impact strength Shesry fracture
Poste No. de I'éprouv. No. de coulée Dimensions de I'éprouvette Position de I'dprouvette  Température d'essai  Ensrgis absorbée Rasistance au choc Aupture ductile
Anforderungen Lange Breite Hohe iangs (L} _ ginze!  mittel ginzal  mittei einzel mittel
Requiremants Length  Width Height tonpitudinal {L) ) single - aversge single averags singte average
Exigsnces Longueur Largeur Hauteur longitudinsl (L} individuelle moyenne  individuslle moyenne individuglis moyenne
' quer (Q) GRAD
mm mm mm trengversal (Q) °C J J Jiem? J/em? % %
65 10,00 16,00 transvarsal {Q} -40
0001 000001 579334 55 10,00 10,00 L -40 180
10,00 10,00 i70 .
19,00 10,00 173 174
0001 000001 580460 58 10,00 10,00 L -40 193
10,00 10,00 183
10,00 10,00 175 184

Warmebehandlung 7 Heat trantmsnt { Traitement thermigus

Hardening temperature: 870°C, Holding time: 1 min, Cocling: water / Tempering temperature: 7356°C, Holding time: 5 min, Cooling:
air _ . .




L .
Bantelor. S{cel/Tubs GmbH

55088 Pasgmorn BEMTELER Y

Deutschland . . . -

Tel:: +49.5254.81.0 Fax: +49,5254.13666 : . SteellTube
A‘BNAHMEPRDFZEUGNJS EN 10204-3.1 Dokument-Nr.: 66-785897/001/P - Prif-Nr.: _ Blett: B/
INSPECTION CERTIRCATE EN 10204-3.1 Document No.: » Ingpection No.: : Page:
CERTIFICAT DE RECEPTION EN 10204-3:7 No. du document: No. du certificat: Page:

Vermerk / Remark / Remarque

NACE Standard: Hardness acc. to NACE Standard MRO176°HRC max 22.: Certificate remarks: material free from mercury contamination;
Cartificate-Remark: The stsel is produced in an electric arc furnace, ladle and continuous casting machine, argon purged. This
process is commonly referred 1o as “clean steel process®. The steel is fully killed.

Verkaufer{in} / Sales personal / Personns chargée :  Mr Storm, Tel.: 05254 81-204274, Fax: 204283

Dinslaken, 11.12.2013, TEL.: 02064.623-5370 FAX: 02064.623-5330 . Abnahmebeauftragter
' inspection represontativo
Conwrdlaur

DR. BASEL KE!TA { Muel
£s. wird bestatigr, daR die galielerten Erzeugnisse den techn, Lieferbedingungen des Auftrages entsprechen.Dieses Dokument wurde mittels-EDV erstelit und ist ohne Unterschrift rechisgiitig.
Wa centify that the supplied products comply with the order specification.This document was prepared.by means of clactronic dats processing and is valid without signature. .
Nous ariestons que les produils fiviés sont confarmes aux stipulations de la commande.Ce document a até é1abli-par traiternent dlactronique de I'information et est valide sans signature.
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MATERIAL
A ARCELORMITTAL TUBULAR PRODUCTS TEST
ArcelorMitial SHELBY LLC.
133 WEST MAIN STREET REPORT
A SHELBY, OHIO 44875-1474
\TTN: BARBARA WOYTEK Tetephane 41V342-1200 FAX: 419/342-1437
; ) . ) . GHETEY OTBENG
[SO/TS 16949:2009 ISO 2001:2008 ‘} ’C\?L)”Z Ak A pPvsely
C MARMON KEYSTONE CORPORATION SPECIFICATION TUSTOMER ORDER
2 C/0: METAL CUTTING SPECIALIST ASTM AS513 o
T 11415 BRITTMOORE PARK DRIVE GMCQO A513 DQM 1 35~-075069-01
a - HOUSTON TX 77041 01-10
£
R
TRADE | S1ZEO.D a I 2 WALL) T QUANTIIY SHIPPED [ DATE
520 5.750 X 4.750 X .500 | 4709 LB 168.00 FT 09/13/13 |09/13/13
2SS Type s Produced to OD/ID Ref: WALL PART NO. #00316253
ZW TUFFDOM _STRESS RELIEVE ANNEAL REV. 50064536
HEAT NO. Soeowt et ov e CHEMICALANALYSIS 2 20 f v ios e b e GRAIN
¢ Ma P G S N Cr Mo & v Al OTHER | SIZE
CA
4117283 .16 1.41) .011}.0031.190 .02 .070 010 .040] .002 .036) .0032
) B
.0003
TI
.0030
T ECHANCALPROFRRGES T L ] RGRARDOR
HEAT NO. LOAD NO. | YIBLD | TENSILE ELONG 4 | RED HARDNESS MPACT FREQ. | SEVERITY
AREA % BHN  ROCKWELL
PS1 PSI - FT.-LBS
. 2.0" RB SIZE
4117283 Tel61211] 78200 89900 29 92 10.0X10.0
TEMP C
-20-30
RESULTS
115 9¢
110 87
104 38
" TOMINY HARDERABIYTY GXCPIESSSDNCI6THS) -~ —o 0o T o
EAT NO. 3 3 s 3 7 8 10 12 VR AT 20 % 28 5]
~TKHAT, o SLAG.OXIDE BATING -
HEAT NO. A B C D | mGot OXIDE SLAG

VELT SOURCE

TOTRERIRSPECTION Me ] ted and Manufactured in USA
EN 10204 3.1 .

Material under this mir was not exposed £

MATERIAL PRODUCED TO THESPACIFICATIOR(S)SHOWHABUVE. HO ADDITIQHAL SPACIFICATIONS)IBIMFLILD

)

O WARRANTED. YTHIE TEST REFORT SHALL WOY 06 ALTERED OR KRPRODUCED KRCLPY th FULL.

Forsy 8710104 Rilskon Q300 04

THIS TEST REPORT NOTARIZED WHEN REQUIRED
SWORN AND SUBSCRIRED BEFORE ME
THIS DAY OF

mercury during processing.

NOTARY PUBLIC
7//1,@»0,4 M%@

Rt Quiregr, Qint eacdugo




Client: S Purchase Oider: 15491
<aales £ & S Narth America

134:44th Stiéet. :

Ceéipus: Clmsu TX 78405

Ay

OF ___ PariNumber  Descipion S
15781  ° "7361-0864 4.0" l.‘ifl‘-ES/é Clamp-2 Bolt 4209 Ibs.

DO N(S)T WELD, CUT, ADD-TO; TAKE AWAY ANY COMPONENTS OR.MAKE ANY
MOBIFICATION TO THIS CLAMP UNI T. Bomg 50 Voids this test cattificate.

“-Safe Work Load

THIS|PREDUCTS, MANUFACTURED INFTHE U:SA.

We heréby veiify 1 that the above infor manon is coriect
as conlaingd in {He records of Edwards l-.abncanon LL.C

Michael White
Test:Operator

Wgﬁk

Thomas F. Edwards
President
Edwaids Fabrication L.L,C.




1385 Hiwy: 35, Bypass S:  0:(361)790:7910.
ik . E (36-’1:)‘_790‘1_

Chent

Gate> E &S North America
434, ti'tllh Street

Corpus: Gt msh TX 78408

Purchase Order: 15926

Ceitificate Number

B PartNumber___ Daseriplon _ . Swie _Prdofload
15949 7361-0864 470" LltEye- cmmpzson TTTA207 1bs. BA14 165,

Do NCH WEL D CUT, ADD-TO, TAKE AWAY ANY COMPONENTS ORMAKE ANY .
MODIFIGATION TO THIS CLAMP UNIT, Doing so VOldS thus {est-centificate.

“Safe Work Load

THIS PRODUGT IS MANUFACTURED N, THE U A

We hereby verify that the above infermation is correct
as conlained in the records of Edwards F gbrication L.L.C.

Michael White
Test Operator

Thomas F. Edwards
President
Edwards Fabrication L.L.C.



{iei And1ysis

i &’ﬁz

Speen,

Rajkot Gondal Nh. 8B, Village - 8
Tel, No. : 91 - 2827 =95

v

ap

a7 - 360024

Dist, RajKat

_ 90, 262191, Fax No. ; 91 - 2627 - 252
E-mail : info@marsforge.com, Web. : www.marsforge.com

CUSTOMER R & 5 0N FIELDING:Y

SA

'

DATE Purchnsé Qwder Re1No. 5 TAF Draving No..:
29,03,2014 401 Dated.06.02:20 74

ME030101F

Chamicat Anolysis Ref:
09I02011%

les’l:‘:nw\]i‘ﬁ\j’s‘is Ro!
AFLONS B AT 303

tAode df
SER.

Shipping::

br:i;ig:l()buul_»!ll;b[f:

- ‘dq‘an’!’ny . Part DosEription: C\'xlk;t'()'mé'r';{!‘:;:s})’ec NE;".'.
27 s ekt Heck Frange, & 4107 5% S0H XXIA05, 45K, PSL2
Heat Code Punthi: 'iil‘ifﬁf:‘a.cém.{,r;_o,«. = v -
- REMEWA054
d ' Reduean RaDT

e

2

‘ i Lk 4@%

iig;ﬁ('fl.flggy i

7549978

0%

63.40%

YesiNa Spec-Number
Ultrnsonic _T:f:sﬁyg {um) NO
© Rgrietic-Parlicld Inspection { 1APY) YES ASME Séctlon-V, Articlo 7

*Conntdy of ordpin - Indla

-

L~
Quaiity Control

“Wi lipfoby docie thil the material hefeln dusedbad is In accordance with speclfications of the Giiter.




N %

R

{API Monogram Licensce

i

150 9001-2008 Certified

E PV, @E

PED'O7/23(EC

Raj I(G { Gondal Nh. 8-B, Village : Shapar « 360024 Disl, Rajkot (Guj.

AD 2000-Merlblatt W0

MAGNETIC PARTICLE EXAMINATION REPORT

. MF 0301-01F
PART N, : '

DATE 1114.03.2014

Weld Neck Flange, 4-1167 5 X 4”7 8CH XXH A105, [INSPECTORS

PART MAIAE 145K, PSL2 LEVEL : ASN": Lo
HEAT NO : V01112 QUANTITY ;27 PCS
RGE Mo QW05 B REJECT ¢ Naonu
ACCERT : tAcceptable e

WOIPO No, : IR&S PO 401 Dated 05.02.2014

TEST PROCEDURE"

EQUIPMENT :

Magnafield "Make |, Electromagnetic Crack Detector

DETECTING MEDIA

: {Flugprescent Powder

RETHOD-

 {Wet fluorescent method

JCURRENY APPLY

LOCATION -

s THOWLD.CJAC. Current used

: [Cover 100% {Assessable) area of the job

AIAGHETIZATION

s [Lonpitudinal

TYPE OF tAAGNETIZATION

L |Continupus

EXALHNATION

: Surface & sub surface defect.

REFERENCE §TANDARD

L IASME Section V, Article 7, SE709

TESTED BY

HITESH MAHETA

OBSERVATION Mo relevant indication found

RESULT : Jobs are found sol

o
For,MARS FORGE PVT. lf’@%m Pl

%\\Q’\“f&/v«,

3 n
[AUTHORIZED suzﬁm*orw]

sfactory in MPT.

Ty
, /‘

T

S“
)
-y

(ﬂ)‘i(\ >

Tel. No. : 81 - 2827 - 252190, 252191, Fax No. : 91 - 2827 - 95911¢
E-mail - mfofDmarsforgg.com, Web. @ www.marsforge.com




Mar 24 09 01:589p Morris Inspection ‘ 361 643 7066 p.2

MORRIS INSPECTIONS seivmitgiu

Maiting Addess: ~ (361) 6437066
2316 Memunel Phwy. . . Celinsr Teleplions
Portiand, TX 78374-3206 ’ . (361) 8770776

QW-404 SUGGESTED FORMAT FOR MANUFACTURER'S RECORD OF WELDER
. ORWELDING OFERATOR  QUALIRCATION TESTS
{560 GW-3, Section I, ASME Bollor pnd Prosduca Vesonl Coda) |

Waldar's Name

o JJEFEREY. CHARLES TOMNSERD . . :S. 8. No, . 3
Walting Procassfesy _ofiglded Metal frc Welding 7y Hanual mmﬂm4%1, 6-G
Wakiing Procodure Specitication No. -SH=4130. paRNo._ SM-4130 _Backing (QW-402.7) None
Material Spoc. (QWW-a03) No. ____ F-4130 Grada ___=NB0 P-Mo . foup -
To . , ’ :
Matarias Spec (YW403) No. HF-4130 Grag ___ LNBOD YO - _ GrowpL T
" Test Thicknass . -531° _-Reango Up tO 1.062" TastDis._ 4. po* mmm«i*ll_&__ﬂn ._Q. V_{?,K_~
Procuises) — SHAW , SHAY |
Filtor Matal (QW-404) Spac. SFA 5.1 SFA 5.5 3FA
. Glass No. E-6010 : Glass fo, ! £=-8018 e C:assNo
. #mﬁ_ii,?gu 1 o FrNo 4 SANté 3 Fro._ o ANO.
Fitler Difaretér (QW-404.6) G V.2 I et A : -
Wl Depost Thickness N A% _ -16% - .
Consumabl insen (OW-404.22) | N/A _ N/A . -
Gas (QW-408) Shiekiing o N/A N/A : ST S
< Gos (QW-408) Puigo- N/A N/A
~ Flow Rate N( A~ : - N/A -
Eloc. (QW~109) ACIIC _ Divect ' o Diveck _
Polarity - : Reverse’ Reverse - .
Vot Range 22-26 _ 23=27 ' ‘
Amp Range - 80-120 | 1502210 T -
“Progression [OW-405.3)- - - Root Up HotPass ... Up sner Up__ cCap_ Np 4
Tmns10rModa(QW—409.2)GMAW - NJA . SEU ‘ v —
Other. thoat : 700 £ PWHY. HJR
’ lnfnmlon
B ‘ Material 4130 IS NOT hsted in ASME Section IX
Submerged Are Flue Trada Nasma L _but acceptable.
: : euw_mregﬁmmm(gwmxa), qwmg), QW-402.50)
‘No; . Tym Figura No. ._Rasuts TR | Type Figura No.
i Radfoaraphic Results in Teiu of Sidebends
il A 1. ‘ | . »
Rodlogrsphic Teat Results (O304 & GW-305) 7
For afterative qualiilcotien of groove welda by redlography
Radiographic Results: Satisfactory
ro.s‘cao‘.n;ua;;b.y ...... '.JA o~ .M.O-{hr?’;.s,. .;: . @ﬁ;}'ﬁi.‘iﬁs’iﬁﬁéf]{oﬁ‘s ......... P L R S w;.r,mjx, M Ggﬁ Dlé ...............
Wae certity that tha stetamaonts mmmwmmeeamwmummm ancondanta with the requiremants of SastoniX
of thi ASME Cade. ;D/C )/im
‘ . Grganization BU-YEX, XINC.
) 1ate ] March ?3; 2009 By . ' . -

1Batade ot reoord of 10383 nrg Rlugtrative only 0Ad iy b roodfad 1 ponkanyta B typd nod aumbese of et reruired by tha Coda }
NOTE: Any rygantial varizbios i s3E00n b #2a chove that ba rocoedsd. This foom modilisd tor ndormatian ond sy durpaans, (14201 .4),



n-

: Mar 25 09 10:43a Morris Inspection 361 643 7066 P.

Busincas Telephune
{361) 643-7066
Cellubir Telephorne
{361} 877-0776

MORRIS INSPECTIONS

Mailing A ddruss:
2316 Memurial Phwy.
Porttand, TX 78374-3206

QW-483 SUGGESTED FORMAT FOR PROCEDURE QUALIFICATION RECORD (PQR)
(Soe W-201.2, Section IX, ASME Boller and Prassure Vesssl CQ‘dﬂ)

Company Name DU-TEX, INC. . . : . —
ansdu:ya Qualification Record No,__SM=4130 Dato _._March 24, 2009 :
WPS No.. SM-4130 - Transfer Mode GMaw __.._N/A o
Walding Process(es) S Shielded M etal APC \‘Je] di FIQ _ :
Typss (Manual, Automatic. Semi-Auio.) Manual ——
JOINTS (GW-402) \ 600 / , . o
\ ) "
=150
3/32% Land T 1/32° - :=~___§ - y
: T Tz 3/32" Gap ¥ 1/32°
Groove Design Used .
BASE METALS (QW-103) ) POSTWELD HEAT TREATMENT (QW-407)
Material Spec. HE-4130 To HF-4130 : :
Typa or Grade LN €0 To LN _80 R m - T3 5 .
P:No. .=~ Gip. - _toPNo _ T = Gmp. T 7 Tempera(ure S ane applyed -
Thickness Tes ned p7 50" Aange: .~ 1875" rp"“ [ 5003' TIMEaireiea. U pL -,H,'
‘Dlameter Tested 4. 500" _Aange: PIOC. unlimited | omer o
No Pass Graater than 12" in thicknass No =
Backing: Yes No XX materiai__ Weld Metal o m Y GAS (OW-408)
Other LMEMALAJMS_NQIJJ&MJD_BSME Section JX Process(es) SMAR-N/A
FILLER METALS (QW404) ~ut 35 gcceptable. Shielding . .
Process{es) SMAK SMAH Flow Rate _
Weld Metal Analysis A-No. 1 3 Purge i
Woeld Baad Number 182 Balance Flow Rale . - e
Dia of Electrodo 1/8" 5/32" Other o
Fitlor Matal F-No. 3 4 '
SEA Specification 6.1 5.5 ELECTRICAL CHARACTERISTICS {QW-409)
AWS Classification £-6010 E-8018 Procoss(es) ' SMAH ... SMAW
Weld Deposit Range 250" 1.250"- Current pl_reﬁ:t_ﬁ, Di r‘ect -
Wéld Daposit Thickness .125" .625" Polarity Reverse Reverse -
Tungsten: Size N/A Type: Class: Volts Range 22-26 23-27 )
Flux Trade Name: — N/A __ pasignation: _ AMPS Range §0-120 150-210
Qiber Other... .~
POSITION (QW-405) TECHNIQUE {QW-410) :
Position of Test Groove 6-G L Procoss(es) SMAK - SMAH -
Wald Prograssion {Up, Down, Fiat) ] . Travel Speed Vari ab} e Variable
Root__ Up... HotPass_lp __ rFiler Up_ Cap._Up String or Weave Boad String String
Qsciliation None None .
PREHEAT (QW-408) Mutti or Single Pass (per side) Multiple  Multiple -
- Single or Muili Etectredes . 51 ng] e S ngle '
Peening None None
. Gther
Preh}eat Temngp. 709 .
Inlerpass Temp. Min Max.
Othear -




Mar

23 @8

Morris Inspection

361 543

7066

10: 448 - p.3
QW-483 (Back)
Terdlo Tost (QW-150)  NOTE: MATERIAL SPECS
Electrode Tensile Strenth is 80 000 PSI
C Ultimate Ultimata | " Character of
Specimen C Total Load Unit Stress Failure &
No. Widlh { Thickness Area ibs. psi Location
T -1 |.761" .743" .558" | 45,000 80,645 Satisfactory-Broke in Weld Area
T -2 1.748" 748" .554" | 44,400 806.144 Satisfactory-Brake in Held Area
Guidod Band Test (QW-160)
Spacimen . Specimen. )
Mo, Typs | Figure No, Hesulls No. Type Figure “ Resulls
6G - SBl SBend 1QU462.2 Satisfactory
66 - SBZ | SBend|QU462.2 Satisfactory
6G - SB3 | SBendiQW462.2 Satisfactory
"6G - SBA | SBend|QW462.2 Satjsfactory
Toughness Tests (QW-170)
Speciman Notch . Spaciman Tast ' Impact Lateral Exp. Drop Weight
© No. Location Size Temp.. Values % Shear Mils Break No Break
Average itAb for this size “Mintmum fb for ihls size
Flitet Weld Test (QW-180)
Fos. Spec. No.* Contour Leg No. 1| Leg Na. 2 | Throat Bend Defects Macro-Pent, ‘Restsits
Other Tasls
' Type of Test’
Deposit Anaiys_is
Ciher
Welders Nams Jeffrey Charles Townsend S 5.8 StampNo. _ N/A
J o HOY‘i‘i S—HORRIS INSPECTIONS Laboratcfy Test No. 09"{)22

Tast conductsd by: .
Wo certity that the ststaments in this record
requirements of Saction 1X of the ASME

are correct and that the test welds wera prepared, welded and lested in accordance with the

DU-TEX, IRC.

Manufacturer
By

bate__March 25, 2009

Dstalls of mcord of tesats are illustrative only and may be modified to conform t6 the typs and numbor of tosts required by the Code This form
modified for information and typing purposes (QW200. 2{0)




NGS INSPECTION, LTD

nvoiceH

Report

Non-Destructive Testing Report

. , . . /'
Custonier: Q/ﬁg Date: éI/Q/// ‘5/
Project: 284, 7& A
METHOD
Ultrasonic I R T Y) T L2/ 2.

Magnetic Particle
Liquid Penctrant

Stanidard #
Seclion# Level

ASPE
pui e

 TECHNIQUE

Shear wave 7 Angle AC DC Dwell hmc o
\hmg,ht Beam ,,{/ 60 Wet Dry _ Penetiant i
Unit Type \[a 70 J_,_/’ Coitinuous : chlopc: /f
Ref 5(andmd"£J)2AQ 45 7 Résiduial _ Cleangy o
Rang 5 {) / Buquround ‘
RESULTS i -
EM | LOCATION, AND IDENFIFICATION | ACC/RES | COMMENTS.
B Y DY s /LA; Ao ]
v /0::9( .:2. v -

T

fnspcci‘m‘z: 7= {/ et 4"

PG H of

Hours 2 :ja vs_ Mileage

SNT Level =77~

Customer Representative:

PHONE # 361-533-4563 / FAX &

PO BOX 23036 CORPUS CHRISTI, TEXAS 78403
361-884-1984 / E-MAIL emanaban@nqsiid. com (Eric) / Iray@ngsitd.com (Bud)
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PECOS DISTRICT
CONDITIONS OF APPROVAL

OPERATOR’S NAME:
LEASE NO.:

WELL NAME & NO.:

" SURFACE HOLE FOOTAGE:.
LOCATION:
COUNTY:
API:

Apache Corporation
NMILC-029426B

Crow Federal SWD 1

0890’ FNL & 0625’ FEL

Section 09, T. 17 S., R 31 E., NMPM
Eddy County, New Mexico
30-015-42469

The original COAs still stand with the following addition:

1. Variance approved to use flex line from BOP to choke manifoid. Check condition of -
flexible line from BOP to choke manifold, replace if exterior is damaged or if line
fails test. Line to be as straight as possible with no hard bends and is to be anchored
according to Manufacturer’s requirements. The flexible hose can be exchanged with
a hose of equal size and equal or greater pressure rating. Anchor requirements,
specification sheet and hydrostatic pressure test certification matching the hose
in service, to be onsite for review. These documents shall be posted in the
company man’s trailer and on the rig floor. If the BLM inspector questions the
straightness of the hose, a BLM engineer will be contacted and will review. in the
field or via picture supplied by inspector to determine if changes are required
(operator shall expect delays if this occurs).

JAM 080614

Page 1 of 1




